@ clement

Antenna WF5b In-Band Emission Measurements

smam Rl 4 ol Foquerey 7|131% -\::mgﬁlﬁprmum!r\d Swept SA -

- Frequency
KEYSIGHT o BF Input Z: 50 0 PNO: Best Wida #avg Typa: Powar (RMS) #Avg Type: RMS
ing 0C (Corr CCort RCal Gate: 08 AvgiHold 1001100 (Center Frequency Fast —r- Trig: Free Run Avg|Hold: 100/100
Fren Rt It 5) F Gain Low Tr.Free Fun . 6175000000 GHz satten: 16 dB
NFE: OF Sig Track: OF

Span Mkr1 6.182 5 GHz
Ref Lvl Offset 0.48 8 ’ 172741 100.000000 Mz :Z}“gﬁ%%ﬁﬁf -12.297 dBm

Ref Level 25.00 dBm
Swept Span ~71Fa
fwerinn Trace 1 Pass

Ful Span 1

IS

Start Freq —
6125000000 GHz ""“

Stop Freq
6225000000 GHz

4
1

\
\

B e e e

el

| ——————————E

[Conter 617500 GHz. #Video BW 2.4 MHz" Span 1! Center 6.17500 GHz Span 100.0 MHz
[#Re3 BIW 240 ke Sweep 1.00 s | #Res BW 240 kHz #VBW 2.4 MHz* Sweep 1.000 ms (1001 pts)

a9l ? R
Plot 7-448. In-Band Emission Plot Antenna WF5b (20MHz 802.11ax RU26 1. In-Band Emission Plot Antenna WF5b (20MHz 802.11ax RU242
(UNII Band 5) — Ch. 45) (UNII Band 5) — Ch. 45)

mm B+ n Frequeney ¥ 2" _»:-:mgnspm.umuu,u Swept SA

npst. RF Input Z:50.0 BNO Bast Vida g Type: Pawer (AMS) : ZAvg Type: RMS
KEYSIGHT e n  Pcoonnoa it bt [rerremer— Ao 100100
Algn Aty Freq Ref Int (S) 3 IF Gain: Low Trig: Free Run - 6 175000000 GHz v
[ Pass | o Tt or i
e et Ofect 051 dB MKr1 6.146 6 GHz

Mkr1 6.176 0| GHz| ; R
Ref Lyl Offset 0.48 4B 12,082 1B 100.000000 Mtz Ref 6.00 dBm 11.464 dBm
42,0 !
Ref Level 25.00 dBm 2 | ———TFam

Zero Span

Full Span
Start Freq
6125000000 GHz
Stop Freq
6225000000 GHz

M’Wm‘

\
PSSR SN S — NP TS S N—

B e el

(Contar 8.17500 Gz #Video BW 24 WHz' Span 10010 MHz Center 6.1650 GHz Span 200.0 MHz
[#Re3 BIW 240 ke Sweep 1.00 ms (10 pts)) #Res BW 430 kHz #VBW 4.0 MHz* Sweep 1.000 ms (1001 pts)

@90l ? W E Y
Plot 7-449. In-Band Emission Plot Antenna WF5b (20MHz 802.11ax RU26 Plot 7-452. In-Band Emission Plot Antenna WF5b (40MHz 802.11ax RU26
(UNII Band 5) — Ch. 45) (UNII Band 5) — Ch. 43)

ol 8| e =g

gt RF nput 2,590 n 1608 BNO BustWida g Typa Powar (RIS Tz 0 PG Fast #AgType: Powsr (RMS) [1 -
REYSIGHT eeitie Con CConRCal  Proamp: OF Gain O AugHald 1001100 I N c Cor CContRCal Gale OF R 100109 ’— enler Frequency
il FreqRet it (S) N PabSundand G Low . § 175000000 GHz Py Fren Rt It 5) ¥ Gain Low g Free Ram & 6165000000 GHz
I I!! l NFE: Off A NFE: OF

sig Track: OF Sig Track OF AP

v ac 2pan M 6 [c [
Ref Lvi Offset 0.48 6B " GHz 400 gog000 iz Ref Lyl Offset 0.48 4B Mkl “E‘“ GHE | 500 gag0o0 iz
Ref Level 25.00 dBm 1,844 HBm| e i Ref Leval 16.48 dBm -12.398 dBm
Zero Span

TE=

Start Freq
6125000000 GHz
Stop Freq

6225000000 GHz

B anantatard By B

|Canter 6.17500 GHz #Video BW 2.4 MHz" Span 10010 MHz| #Video BW 4.0 MHz" $pan 200.0 MHz|
e B4 240 Kt Sweap 1.00 e (101 o) Sweap 100 ms (1001 pts)|
sl Sep 08, 2022 g | Ly ol Sep 13, 2022 .
SS90l 2?50 E ks 290 A7 S k3

0. In-Band Emission Plot Antenna WF5b (20MHz 802.11ax RU26 453. In-Band Emission Plot Antenna WF5b (40MHz 802.11ax RU26
(UNII Band 5) — Ch. 45) (UNII Band 5) — Ch. 43)

- Approved by:
FCC ID: BCGA2436 MEASUREMENT REPORT
IC: 579C-A2436 @ element (CERTIFICATION)

Technical Manager
Test Report S/N: Test Dates: EUT Type:

1C2205090027-12-R2.BCG 5/30/2022 - 9/16/2022 Tablet Device

© 2022 ELEMENT V 10.5 12/15/2021
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.

Page 128 of 323




element

#Avg Type: RMS
PNO: Fast Trig: Free Run AvglHeld: 100100
IFGain:Low #Arten: 16 dB
Ref Offset0.51 dB Mkr1 6.183
Ref 6.00 dBm -11.2

Trace 1 Pass

1
e

Center 6.1650 GHz

Span 2
#Res BW 430 kHz

#VEW 4.0 MHz* Sweep 1.000 ms (

4. In-Band Emission Plot Antenna WF5b (40MHz
(UNII Band 5) — Ch. 43)

ctrim Anshyzer - Sentpt &

#Avg Type: RMS

Trig: Free Run Avg|Hold: 1001100

#Anen: 16 dB

PNO: Fast

IFGain:Low

Ref Offset0.39 dB Mkr1 6.167]

Ref 6.00 dBm -9.684
Trace 1Pass

pa—

R ————

Center 6.1650 GHz
#Res BW 430 kHz

Span 2

P!
#VBW 4.0 MHz* Sweep 1.000 ms (

455. In-Band Emission Plot Antenna WF5b (40MHz 802.11ax RU484
(UNII Band 5) — Ch. 43)

'n' Frequency ¥
6145000000 GHz

T derzl
Ref Lyl Offset 0.50 8 =121 490 000000 Mz
Ref Level 25.00 dBm +10.043 [dBm e

Zero Span

Input - 50 0 PNO: Fast
Cor CCor RCal Gain O
Freq Ret In (5) ¥ Gain Low
NFE-OF Sig Track: 1

KEYSIGHT et B7 #éug Typa: Power (RMS)

Couping, 0C
L hallil TSy

1 Specirum
ScaleiDiv 10 48

ace 1 Pass

Ful Span

Start Freq
5545000000 GHz

Stop Freq
65000000 GHz

k"‘*”*'f‘m,;w.«t

(Contar 6.1450 GHz
4705 BIV 820 ke

29 l? N
Plot 7-456. In-Band Emission Plot Antenna WF5b (
(UNII Band 5) — Ch. 39)

#video BW 5.0 MHz"

MHz 802.11ax RU26

FCC ID: BCGA2436
IC: 579C-A2436
Test Report S/N:

1C2205090027-12-R2.BCG
© 2022 ELEMENT

@ clement

Test Dates:
5/30/2022 - 9/16/2022

EUT Type:
Tablet Device

o o

MEASUREMENT REPORT
(CERTIFICATION)

¥ &
Swepl SA
KEYSIGHT et RF Input Z:50 0 #en: 16 08 PNO: Fast
ng DG
Aute

Frequency ¥
Ceater Frequency
6145000000 GHz

Span
400.000000 Mz
‘Swepl Span
Zero Span

#4u9 Type Powsr (RIS
Aol 100100

CorCConRCal  Praamp: O G OF
il - Trig: Frae Run

FreqRef InL(S) N Pat Sundard  F Gain:Low
NFE-OF Sig Track O

Ref Lvi Offset 0.50 dBy
Ref Level 25.00 dBm

Full Span
Start Freq
5845000000 GHz
Stop Freq
6345000000 Gz

o iy

"""‘“r\

et e ]

#Video BW 8.0 MHZ' Span 400.0 MHz
Sweep 1.00 ms. (1001 pis)

N 7 ¥

35 b
457. In-Band Emission Plot Antenna WF5b (80MHz 802.11ax RU26
(UNII Band 5) — Ch. 39)

Spectrum, Frqurey 72!
Center Frequency
6145000000 GHz

Span

400 000000 MHz

KEYSIGHT et A Nt Z 50
uping DC Car CCort RCal
Auto Froq Ref Int (5]
NFE: OF

#amen 16 46 PO Fast
Praamp OF Gale. OF ArgHcid
W Path: Standard  IF Gain: Low Trig: Free Run A
Sig Track OR ap
Mkr1 6.183 0 GHz]
E dBm

&y Typo: Powsr (RHS) [y -
100100

Ref Lvl Offset 0.50 dB
Ref Level 25.00 dBm

U}
il

A AN i i ) AU PV Su—

#Video BW 8.0 MHZ' Span 400.0 MHz
Sweep 1.00 ms. (1001 pis)

" Sep (8, 2022 »
2908 ? i i

Plot 7-458. In-Band Emission Plot Antenna WF5b (80MHz 802.11ax RU26
(UNII Band 5) — Ch. 39)

L8[ P o
Center Frequency
6145000000 GHz

Span

400 000000 MHz

nput Z:50 0 PO Fast
Corr CCon RCal Gale. OF ArgHcid
Freq Ref Int (8] IF Gain: Low Trig: Free Run A
NFE:OF Sig Track: OF A ®
Mkr1 6.129 8 GHz]
-6.400 dBir

&y Typo: Powsr (RHS) [y -
100100

Ref Lvl Offset 0.48 dB
Ref Level 16.48 dBm

o A A et

#Video BWB.0 MHz" Span 400.0 MHz
Sweap 1.00 ms (1001 pts)
w
0 P ¥

Plot 7-459. In-Band Emission Plot Antenna WF5b (80MHz 802.11ax RU996
(UNII Band 5) — Ch. 39)

Approved by:

Technical Manager

Page 129 of 323

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

= Keysight Spectrum Anslyzer - Swept 54
B eL G E F

PNO:
IFGain:Low

AT 02:03:13PM Sey
#Avg Type: RMS TRaC
Avg|Hold: 100100

Auto Tune

Trig: Free Run
#Atten: 16 dB
Ref Offset0.48 dB Mkr1 6.
Ref 15.00 dBm

Center Freq
6.185000000 GHz|

StartFreq
5785000000 GHz|
Stop Freq
6585000000 GHz|

Center 6.1850 GHz
#Res BW 2.2 MHz

~—

#VBW 50 MHz®

[ Keysight Spectrum Ansiyzer - Swept S&

#Avg Type: RMS
PHO! Tast Trig: Free Run AvglHold: 100/100
IFGain:Low #Arten: 16 dB

Ref Offset 0.6 dB Mkr1 6.241 0 GHz

Ref 6.00 dBm 8 dBm

Freq Offset
0 Hz
Scale Type

Span 800.0 MHz Lin|
Sweep 1.333 ms (1001 pts)

Center 6.1850 GHz
#Res BW 2.2 MHz

Juesc

#VBW 50 MHz®

Plot 7-460. In-Band Emission Plot Antenna WF5b (160MHz 802.11ax RU26
(UNII Band 5) — Ch. 47)

= Keysight Spectrum Anslyzer - Swept 54
RL G F

PNO:
IFGain:Low

#Avg Type: RMS
Trig: Free Run Avg|Held: 100100
#Atten: 16 dB
Ref Offset0.48 dB Mkr1 6.
Ref 15.00 dBm -

Center Freq
6.185000000 GHz|

Center 6.1850 GHz
#Res BW 2.2 MHz

Plot 7-461. In-Band Emission Plot Antenna WF5b (160MHz 802.11ax RU26
(UNII Band 5) — Ch. 47)

#VBW 50 MHz*

= Keysight Spectrum Anslyzer - Swept 54
= -

I
PR
FCetn Low

vg Type: RMS
Trig: Free Run Avg|Hold: 100100

#Atten: 16 dB

Ref Offset0.48 dB
Ref 15.00 dBm

Trace 1P

Center Freq
6.185000000 GHz|

StartFreq
5785000000 GHz|
Stop Freq
6585000000 GHz|

CF Step|
80.000000 MHz,

Scale Type

Span 800.0 MHz {3 Lin
Sweep 1.333 ms (1001 pts)

Center 6.1850 GHz

#Res BW 2.2 MHz

usG STA

#VBW 50 MHz*

Plot 7-462. In-Band Emission Plot Antenna WF5b (160MHz 802.11ax RU26
(UNII Band 5) = Ch. 47)

Plot 7-463. In-Band Emission Plot Antenna WF5b (160MHz 802.11ax RU484
(UNII Band 5) — Ch. 47)

mm“

&g Typo Porwor (RIS
haHckd. 1001100
Trig: Free R

KEYSIGHT #arien 16 B PNO: Best Wide
« P Gal

Ref Lvi Offset 0.48 dB
Ref Level 16.48 dBm

CF Step
10.000000 MHz
At
Man

Contor 6.47500 GHz

DM ? T ® b
Plot 7-464. In-Band Emission Plot Antenna WF5b (20MHz 802.11ax RU26
(UNII Band 6) — Ch. 105)

Specium Analyzer
Swepl S&

LGE
RL

#iton 16 B
Proamp OF
W

Ref Lvi Offset 0.48 dB
Ref Level 25.00 dBm

Plot 7-465. In-Band Emission Plot Antenna WF5b (20MHz 802.11ax RU26
(UNII Band 6) — Ch. 105)

FCC ID: BCGA2436
IC: 579C-A2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090027-12-R2.BCG

Test Dates:
5/30/2022 - 9/16/2022

EUT Type:
Tablet Device

Page 130 of 323

© 2022 ELEMENT

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

e r— T ,

Frequency 1

opet R Itz 500 PO BastVida #hog T Power (RUS) opet R Itz 500 PO Fast #hag Typo Powor (RHS)
KEFHGHT Be S emany Zome et || e el KESIGHT e, Wl [ [
Freq Ref Int(5) : F Gain: Low Trig:Free Run A 6475000000 GHz Aty Freq Ret Int (5) : F Gain: Luw Trig: Frae Run A 5435000000 GHz
| PASS | WE o STk OF A | PASS | WE o SigTock 08
Mir1 SHz|| Mkr1 GHz||
Ref Lvi Offset 0.48 dB A, 100.000000 Mz Ref Lvi Offset 0.48 dB _ 200000000 MHz
Ref Level 25.00 dBm - N ‘Swept Span il Ref Level 25.00 dBm -11.556 dBm)| gt et
Zero Span Tra - Zero Span

TE=

Full Span
Start Freq Start Freq
6425000000 GHz 6 385000000 Gz
Stop Freq Stop Freq
6525000000 GHz 4 6585000000 Gz

e e N PN S TR SR NP PP B

#Video BW 2.4 MHz" [Center 6.4850 GHz #ideo BW 4.0 MHz" $pan 200.0 MHz|

Res B 420 Kz Swes 100 ms (1001 pis)

0 k all Sep 09, 2022 'yl \¥J
¥ 290 A ? Ve ¥ P

Plot 7-466. In-Band Emission Plot Antenna WF5b (20MHz 802.11ax RU26 Plot 7-469. In-Band Emission Plot Antenna WF5b (40MHz 802.11ax RU26
(UNII Band 6) — Ch. 105) (UNII Band 6) — Ch. 107)

e : . e 8 e

: : Frequency . .
#Avg Type: RMS Inpus: RF Input Z: 50 0 #amen: 16 05 PRO: Fast #4wg Typa: Power (RMS) 2
WNNMMBMNI Trig: Free Run AvglHold: 100M00 KEYSIGHT Jwht ChCOonRCSl  Fruamp OF Gate OF Awgicd 1001180 o w
IFGain:Low #Arten: 16 dB Auto Freq Ref Int (8) W Path: Standard IF Gain® Low Trig: Free R A 6485000000 GHz
NFE: Off Sig Track: Off AR
Ref Offset 0.35 dB Mk ffga_ Mkri 6.503 0 GHz|fogpe
Ref 6.00 dBm -14. Ref Lyl Offset 0.43 dB e 200 000000 MHz
L Ref Level 26.00 dBm -12.156 dBm
Trace 1 Pass

1
VM-W\N’

e
[

{ \

st e .
| PR AU RIS e AP P O

Center 6.47500 GHz Span 190.| #¥ideo BW 4.0 MHz" Span 200.0 MHz|

#Res BW 240 kHz #VEW 2.4 MHz* Sweep 1.000 ms ( Sweep 1.00 ms. (1001 pts))
1 I Sep08, 2022 ¥

€9l 7?05 X

Plot 7-467. In-Band Emission Plot Antenna WF5b (20MHz 802.11ax RU242 Plot 7-470. In-Band Emission Plot Antenna WF5b (40MHz 802.11ax RU26
(UNII Band 6) — Ch. 105) (UNII Band 6) — Ch. 107)

Input RF Input Z: 50 0 PNO: Fast #Avg Typa: Power (RMS) : #Avg Type: RMS
KEYSIGHT e n  Pcoonnoa e Al | [reremer— res Rt
Algn Auto Fraq Ref Int (5) : F Gain: Low Ty Free Run A 435000000 GHz "
| PASS | NFE-OF Si Track OF ap

Mkr1 6.488 6 GHz
——|[Sear
Ref Lvl Offset 0.48 dB Mkr1 6.466 8 GHz| Rafm’fsel%i}s dB o

Ref Level 25.00 dBm -12.374 |dBm)| Ref 6.00 dBm
Trace 1 Pass

R, + o —

-~

Pt i e

S T APV N i et peme s st s

#Video BW 4.0 MHz" Center 6.4850 GHz Span 200.0 MHz
d #Res BW 430 kHz #VBW 4.0 MHz* Sweep 1.000 ms (1001 pts)

€0 C Ol
Plot 7-468. In-Band Emission Plot Antenna WF5b (40MHz 802.11ax RU26 Plot 7-471. In-Band Emission Plot Antenna WF5b (40MHz 802.11ax RU484
(UNII Band 6) — Ch. 107) (UNII Band 6) — Ch. 107)

FCC ID: BCGA2436 element MEASUREMENT REPORT Approved by:
IC: 579C-A2436 (CERTIFICATION) Technical Manager

Test Report S/N: Test Dates: EUT Type:

) Page 131 of 323
1C2205090027-12-R2.BCG 5/30/2022 - 9/16/2022 Tablet Device
© 2022 ELEMENT V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

[ Keysignt Spectum Ansbyzer - Swept S&
AL

#Avg Type: RMS
o= Trig: Free Run Avg|Hold: 1001100

#Anen: 16 dB

- Vi m

PNO: Fast
IFGain:Low

Ref Offset 0.5 dB
Ref 6.00 dBm

Center 6.4650 GHz
#Res BW 820 kHz

=

#VEW 8.0 MHz* Sweep 1.000 ms (1001 pts)

[ Keysight Spectrum Ansiyzer - Swept S&

#Avg Type: RMS
o= Trig: Free Run Avg|Hold: 1001100

PNO: Fast
ow #Atten: 16 dB

IFGain:L

Ref Offset 0.63 dB.
Ref 6.00 dBm

Center 6.4650 GHz
#Res BW 820 kHz

Juesc

Span 400.0 MHz

#VEW 8.0 MHz* Sweep 1.000 ms (1001 pts)

Plot 7-472. In-Band Emission Plot Antenna WF5b (80MHz 802.11ax RU26
(UNII Band 6) — Ch. 103)

[ Keysight Spectum Ansbyzer - Swwept S&
AL

#Avg Type: RMS

o= Trig: Free Run Avg|Hold: 1001100

PNO: Fast
IFGain:Low #Atten: 16 dB

Ref Offset0.5 dB
Ref 6.00 dBm
Center Freq
6.465000000 GHz
StartFreq

6265000000 GHz

nd om,‘

\
J*'p j

Center 6.4650 GHz
#Res BW 820 kHz #VBW 8.0 MHz*

= sTATUS

Plot 7-475. In-Band Emission Plot Antenna WF5b (80MHz 802.11ax RU996
(UNII Band 6) — Ch. 103)

= Keysight Spectrum Ansiyzer - Swept SA
[ L

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 18 dB

PNO: Fast
IFGain:Low

Ref Offset 0.48 dB

Ref 15.00 dBm

Center Freq
6.505000000 GHz

StartFreq
6.105000000 GHz|

Stop Freq
6.905000000 GHz

Scale Type

Span 800.0 MHz | Lin
Sweep 1.333 ms (1001 pts)

Center 6.5050 GHz

#Res BW 2.2 MHz #VBW 50 MHz*

[ Keysignt Spectum Anslyzer - Swept S&
AL

Plot 7-473. In-Band Emission Plot Antenna WF5b (80MHz 802.11ax RU26
#Avg Type: RMS

(UNII Band 6) — Ch. 103)
Avg|Hold: 1001100 m
Mkr1 6.503 4 GHz Auto Tune
-10.134 dBm
Center Freq
6.465000000 GHz

StartFreq
6.265000000 GHz

PHO: Fasi —— 1719: Free Run
\FGainlow __ #Atten: 16 dB
Ref Offset0.5 dB
Ref 6.00 dBm

Stop Freq
6.665000000 GHz

CF Step.
40.000000 MHz|
Man|

A
ol

P —

FreqOffset
0Hz

Scale Type.

Center 6.4650 GHz
#Res BW 820 kHz #VBW 8.0 MHz*

= sTATUS

Plot 7-476. In-Band Emission Plot Antenna WF5b (160MHz 802.11ax RU26
(UNII Band 6) — Ch. 111)

= Keysight Spectrum Ansiyzer - Swept SA

[ L F
PNO: Fast

IFGain:Low

vg Type: RMS
Trig: Free Run Avg|Hold: 1001100

#Atten: 16 dB

Mkr1 6.502 6 GHz

Ref Offset 0.48 dB
of 15.0 -7.011 dBm

Ref 15.00 dBm

Center Freq
6.505000000 GHz

Stop Freq
6.905000000 GHz

Scale Type

Span 800.0 MHz | Lin
Sweep 1.333 ms (1001 pts)

Center 6.5050 GHz

#Res BW 2.2 MHz

#VBW 50 MHz*

Plot 7-474. In-Band Emission Plot Antenna WF5b (80MHz 802.11ax RU26
(UNII Band 6) — Ch. 103)

Plot 7-477. In-Band Emission Plot Antenna WF5b (160MHz 802.11ax RU26
(UNIl Band 6) — Ch. 111)

FCC ID: BCGA2436
IC: 579C-A2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Dates:
5/30/2022 - 9/16/2022

Test Report S/N:
1C2205090027-12-R2.BCG

EUT Type:
Tablet Device

Page 132 of 323

© 2022 ELEMENT

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

= Keysight Spectrum Anslyzer - Swept 54
B eL

- PNO: Fast
IFGain:Low

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100100
#Atten: 16 dB

Auto Tune
Ref Offset 0.48 dB
Ref 15.00 dBm

Center Freq
6505000000 GHz|

StartFreq
6105000000 GHz

Center 6.5050 GHz
#Res BW 2.2 MHz

usG

#VBW 50 MHz®

Plot 7-478. In-Band Emission Plot Antenna WF5b (160MHz 802.11ax RU26

#aten: 16 6B FNG. Best Wida

Preamp OF Gaie: OF

VW Pam Sundard  F Gan: Low
Sig Track OR

&g Typo Porwor (RIS
haHckd. 1001100
Trig: Free R

Input Z:50 0
c al

Freq Ret Int (5)
NFE: Off

Ref Lvi Offset 0.48 dB
Ref Level 16.48 dBm

10.000000 MHz
Ao
Man

Contor 6.69500 GHz

Plot 7-481. In-Band Emission Plot Antenna WF5b (20MHz 802.11ax RU26
(UNII Band 7) — Ch. 149)

[ Keysight Spectum Ansbyzer - Swwept S&
AL

#Avg Type: RMS
PNO: Fast Trig: Free Run Avg|Hold: 100100
IFGainlow  #Aten: 16 dB

Ref Offset0.5 dB

Ref 6.00 dBm

(UNII Band 6) — Ch. 111)
Auto Tune
Center Freq
6505000000 GHz

StartFreq
6.106000000 GHz

Center 6.5050 GHz
#Res BW 2.2 MHz

=

Sp
Sweep 1.333

sTATUS

#VBW 50 MHz*

[ Keysight Spectrum Ansiyzer - Swept 54

2z

#Avg Type: RMS
Avg|Hold: 1001100

Mkr1 6.703 6 GHz Auto Tune
-14.401 dBm
Center Freq
6685000000 GHz|
StartFreq
6.645000000 GHz|
Stop Freq
6.745000000 GHz|

CF Step
10.000000 MHz|
Man

Trig: Fres Run
#Atten: 16 dB

PNO: Fast ~#—
IFGain:Low

Ref Offset 0.48 dB.
Ref 6.00 dBm

Center 6.69500 GHz Span 100.0 MHz
#Res BW 240 kHz #VEW 2.4 MHz* Sweep 1.000 ms (1001 pts)

Juesc STATUS

Plot 7-479. In-Band Emission Plot Antenna WF5b (160MHz 802.11ax RU484
(UNII Band 6) — Ch. 111)

[ Keysignt Spectum Anslyzer - Swept S&
AL

#Avg Type: RMS
PNO: Fast ~— 17ig: Free Run Avg|Hold: 100100
\FGainlow __ #Atten: 16 dB

Ref Offset0.48 dB Mkr1

Ref 6.00 dBm

FreqOffset
0Hz

Span 100.0 MHz
Sweep 1.000 ms (1001 pts)

sTATUS

Center 6.69500 GHz
#Res BW 240 kHz

=

#VBW 2.4 MHz*

[ Keysight Spectrum Ansiyzer - Swept S&

Plot 7-482. In-Band Emission Plot Antenna WF5b (20MHz 802.11ax RU26
#Avg Type: RMS

(UNII Band 7) — Ch. 149)
=T IEIl
Avg|Hold: 1001100
Mkr1 6.697 5 GHz Auto Tune
-13.323 dBm
CenterFreq
6.695000000 GHz|

StartFreq
6645000000 GHz

Trig: Fres Run
#Atten: 16 dB

PNO: Fast ~#—
IFGain:Low

Ref Offset 0.36 dB.
Ref 6.00 dBm

FreqOffset
0Hz

Scale Type
Lin|

Center 6.69500 GHz
#Res BW 240 kHz

Span 100.0 MHz
Sweep 1.000 ms (1001 pts)

STATUS

#VBW 2.4 MHz*

jsa

Plot 7-480. In-Band Emission Plot Antenna WF5b (20MHz 802.11ax RU26
(UNIl Band 7) — Ch. 149)

Plot 7-483. In-Band Emission Plot Antenna WF5b (20MHz 802.11ax RU242
(UNII Band 7) — Ch. 149)

FCC ID: BCGA2436
IC: 579C-A2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Dates:
5/30/2022 - 9/16/2022

EUT Type:
Tablet Device

Test Report S/N:
1C2205090027-12-R2.BCG

Page 133 of 323

© 2022 ELEMENT

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

[ Keysignt Spectum Ansbyzer - Swept S&
AL

#Avg Type: RMS
o= Trig: Free Run Avg|Hold: 1001100
#Atten: 16 dB

it m

Auto Tune

PNO: Fast
IFGain:Low

Ref Offset0.48 dB Mkr1 6. 10 8 GHz
Ref 6.00 dBm 12

StartFreq
6.625000000 GHz

FreqOffset
OHz

Scale Type.

Center 6.7250 GHz b

#Res BW 430 kHz

=

#VEW 4.0 MHz* Sweep 1.000 ms (1001 pts)

[ Keysight Spectrum Ansiyzer - Swept S&

#Avg Type: RMS

" o= Trig: Free Run Avg|Hold: 1001100

'NO: Fast
IFGain:Low #Arten: 16 dB
Mkr1 6.732 0 GHz Auto Tune

10.476 dBm

Center Freq
6.726000000 GHz

rprerpamabrec 4

FreqOffset
0Hz

Scale Type

Center 6.7250 GHz Lo
#Res BW 430 kHz

Juesc

Span 200.0 MHz

#VEW 4.0 MHz* Sweep 1.000 ms (1001 pts)

Plot 7-484. In-Band Emission Plot Antenna WF5b (40MHz 802.11ax RU26

Plot 7-487. In-Band Emission Plot Antenna WF5b (40MHz 802.11ax RU484
(UNII Band 7) — Ch. 155)

[ Keysight Spectum Ansbyzer - Swwept S&
AL

#Avg Type: RMS
Avg|Hold: 100100

(UNII Band 7) - Ch. 155)

Auto Tune

Trig: Fres Run
#Atten: 16 dB

PNO: Fast
IFGain:Low

Ref Offset 0.48 dB
Ref 6.00 dBm

Center Freq
6.725000000 GHz

StartFreq
6626000000 GHz

FreqOffset
0Hz

Scale Type.
Lin|

Center 6.7250 GHz Spi
#Res BW 430 kHz Sweep 1.000 ms ( 001 pts)

STATUS

#VBW 4.0 MHz*

=

[ Keysight Spectrum Ansiyzer - Swept S&

#Avg Type: RMS
PNO: Fast ~»~ 1719: Free Run Avg|Hold: 1001100
IFGainlow  #Aten: 16 dB

Ref Offset 0.6 dB.

Ref 6.00 dBm

Center Freq
6.705000000 GHz

Center 6.7050 GHz
#Res BW 820 kHz

jsa

Span 400.0 MHz
Sweep 1.000 ms (1001 pts)

STATUS

#VBW 8.0 MHz*

Plot 7-485. In-Band Emission Plot Antenna WF5b (40MHz 802.11ax RU26
(UNII Band 7) — Ch. 155)

Plot 7-488. In-Band Emission Plot Antenna WF5b (80MHz 802.11ax RU26
(UNII Band 7) — Ch. 151)

[ Keysignt Spectum Anslyzer - Swept S&
AL

#Avg Type: RMS
PNO: Fast ~>— 17ig: Frea Run ‘Avg|Hold: 100100
\FGainlow __ #Atten: 16 dB
Auto Tune
Ref Offset0.48 dB
Ref 6.00 dBm

StartFreq
6626000000 GHz

FreqOffset
0Hz

Scale Type.
Lin|

Center 6.7250 GHz

Sp
#Res BW 430 kHz sweep 1.000 ms ( 001 pts)

Plot 7-486. In-Band Emission Plot Antenna WF5b (40MHZ 802.11ax RU26
(UNIl Band 7) — Ch. 155)

#VBW 4.0 MHz*

=

#aten: 16 6B g Typo. Pawor (RNS)
Preamp OF Ao 1180
WP Sundard Trig e R
Sig Track OR

Ref Lvi Offset 0.50 dB
Ref Level 16.50 dBm

#video BW 8.0 MHz"

Plot 7-489. In-Band Emission Plot Antenna WF5b (80MHz 802.11ax RU26
(UNII Band 7) — Ch. 151)

FCC ID: BCGA2436
IC: 579C-A2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090027-12-R2.BCG

Test Dates:
5/30/2022 - 9/16/2022

EUT Type:
Tablet Device

Page 134 of 323

© 2022 ELEMENT

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

[ Keysignt Spectum Ansbyzer - Swept S&
AL

#Avg Type: RMS

PNO: Fast ~»~ 1719: Free Run Avg|Hold: 100100
\FGain-Low __ #Anen: 16 dB

Auto Tune

Ref Offset0.5 dB

Ref 6.00 dBm
Center Freq
6.706000000 GHz

StartFreq
6505000000 GHz

Stop Freq
6.905000000 GHz

=]
==
==
L_T

CF Stej
40.000000 MHz|
Man/|

E

]
T
)

Center 6.7050 GHz
#Res BW 820 kHz

=

#VEW 8.0 MHz* Sweep 1.000 ms (1001 pts)

= Keysight Spectrum Ansiyzer - Swept SA
AL L

-~ v U2:20:47PM Sep 27, 21
] #Avg Type: RMS TRAC:
PNO: Fast Avg|Hold: 1001100
IFGain:Low

Trig: Free Run
#Atten: 16 dB
Mkr1 6.662 68 GHz

Ref Offset 0.4 dB {662 &
ef 15.0 -7.493 dBm

Ref 15.00 dBm

Center Freq
6.665000000 GHz

Scale Type
Lin

Center 6.6650 GHz Span 800.0 MHz |5
#Res BW 2.2 MHz #VEBW 50 MHz* Sweep 1.333 ms (1001 pts)

MSG STATUS

Plot 7-490. In-Band Emission Plot Antenna WF5b (80MHz 802.11ax RU26
(UNII Band 7) — Ch. 151)

[ Keysight Spectum Ansbyzer - Swwept S&
AL

#Avg Type: RMS

o= Trig: Free Run Avg|Hold: 1001100

PNO: Fast
IFGainlow  #Aten: 16 dB
Mkr1 6.691 0 GHz

Ref Offset0.53 dB
Ref 6.00 dBm 7.781 dBm
Center Freq
6.705000000 GHz

StartFreq
6606000000 GHz

Stop Freq
6.905000000 GHz

Jufifnfel

Center 6.7050 GHz
#Res BW 820 kHz

=

#VBW 8.0 MHz*

STATUS

Plot 7-493. In-Band Emission Plot Antenna WF5b (160MHz 802.11ax RU26
(UNII Band 7) — Ch. 143)

= Keysight Spectrum Ansiyzer - Swept SA
[T C v

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100
#Atten: 16 dB

FHO: Fast
I Gin:Low
Mkr1 6.742 8 GHz

Ref Offset 0.48 dB 9.908 dBm

Ref 15.00 dBm

Center Freq
6.665000000 GHz

S 4 .

Scale Type
Lin

Center 6.6650 GHz
#Res BW 2.2 MHz

Span 800.0 MHz &5

#VBW 50 MHz* Sweep 1.333 ms (1001 pts)

Plot 7-491. In-Band Emission Plot Antenna WF5b (80MHz 802.11ax RU996
(UNII Band 7) — Ch. 151)

= Keysight Spectrum Anslyzer - Swept 54

[T ¥
PNO: Fast
IFGain:Low

Trig: Free Run
#Atten: 16 dB

Ref Offset0.48 dB
Ref 15.00 dBm

Center Freq
6.665000000 GHz|

StartFreq
6.265000000 GHz|
Stop Freq
7.065000000 GHz|

CF Step|
80.000000 MHz,

Scale Type
Lin

Center 6.6650 GHz Span 800.0 MHz ||
#Res BW 2.2 MHz #VBW 50 MHz* Sweep 1.333 ms (1001 pts)

usG STATUS

Plot 7-494. In-Band Emission Plot Antenna WF5b (160MHz 802.11ax RU26
(UNII Band 7) — Ch. 143)

[ Keysight Spectrum Ansiyzer - Swept S&
AL

#Avg Type: RMS
Avg|Hold: 1001100

=™
Mkr1 6.636 2 GHz Auto Tune
-3.619 dBm
CenterFreq
6.666000000 GHz|
StartFreq
6266000000 GHz|
Stop Freq
7.065000000 GHz|

O: Fast —— 17ig: Fres Run
IFGain:Low #Atten: 16 dB
Ref Offset 0.6 dB
Ref 6.00 dBm

CF Step
80.000000 MHz|
Auto Man|

Freq Offset
0Hz

Scale Type

Center 6.6650 GHz
#Res BW 2.2 MHz

Span 800.0 MHz
Sweep 1.333 ms (1001 pts)

STATUS

#VBW 50 MHz*

jsa

Plot 7-492. In-Band Emission Plot Antenna WF5b (160MHz 802.11ax RU26
(UNII Band 7) — Ch. 143)

Plot 7-495. In-Band Emission Plot Antenna WF5b (160MHz 802.11ax RU484
(UNIl Band 7) — Ch. 143)

FCC ID: BCGA2436
IC: 579C-A2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Dates:
5/30/2022 - 9/16/2022

EUT Type:
Tablet Device

Test Report S/N:
1C2205090027-12-R2.BCG

Page 135 of 323

© 2022 ELEMENT

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

[ Keysignt Spectum Ansbyzer - Swept S&
AL

#Avg Type: RMS.
Trig: Free Run AvglHold: 100100

PNO: Fast
IFGain:Low #Atten: 16 dB

5 Auto Tune

Al
Center Freq
6986000000 GHz

StartFreq

Ref Offset 0.48 dB
Ref 6.00 dBm

6.9

Stop Freq
7.045000000 GHz

CF Step|
10.000000 MHz

\Auto Man|

‘ FreqOffset
O Hz

Scale

E 3

Center 6.99500 GHz
#Res BW 240 kHz

=

#VEW 2.4 MHz* Sweep 1.000 ms (1001 pts)

[ Keysight Spectrum Ansiyzer - Swept S&

Mkr1 6.988 7 GHz Auto Tune
-10.611 dBm

Center Freq
6.996000000 GHz

#Avg Type: RMS
Tast rr Trig: Fres Run
#Arten: 16 dB

PN
IFGain:Low

Scale Type

Span 100.0 MHz Lin|
Sweep 1.000 ms (1001 pts)

Center 6.99500 GHz
#Res BW 240 kHz

Juesc

#VBW 2.4 MHz*

Plot 7-499. In-Band Emission Plot Antenna WF5b (20MHz 802.11ax RU242
(UNII Band 8) — Ch. 209)

[ Keysight Spectum Ansbyzer - Swwept S&
AL

Plot 7-496. In-Band Emission Plot Antenna WF5b (20MHz 802.11ax RU26
#Avg Type: RMS

(UNII Band 8) — Ch. 209)
Avg|Held: 1001100 m
Mkr1 6.994 6 GHz Auto Tune
)

Center Freq
6.935000000 GHz

09:07:16 AM

Trig: Fres Run

PNO: Fast
IFGain:Low #Atten: 16 dB

Ref Offset 0.48 dB
Ref 6.00 dBm

Ml i
e

¥

i

Center 6.99500 GHz
#Res BW 240 kHz

= sTATUS

#VBW 2.4 MHz*

Plot 7-497. In-Band Emission Plot Antenna WF5b (20MHz 802.11ax RU26
(UNII Band 8) — Ch. 209)

&g Typo Porwor (RIS
haHckd. 1001100
Trig: Free R

Ref Lvi Offset 0.48 dB
Ref Level 16.48 dBm

T

CF Step
20.000000 MHz

Ao
Man

#Video BW 4.0 MHzZ'

Plot 7-500. In-Band Emission Plot Antenna WF5b (40MHz 802.11ax RU26
(UNIl Band 8) — Ch. 211)

[ Keysignt Spectum Anslyzer - Swept S&
AL

#Avg Type: RMS.
Avg|Hold:>100/100

Mkr1 7.00: Auto Tune
-10.436 dBm
Center Freq
6.995000000 GHz
StartFreq
6945000000 GHz

PHO: Fasi —— 1719: Free Run
IFGain:Low #Atten: 16 dB
Ref Offset 0.48 dB

Ref 6.00 dBm

Center 6.99500 GHz
#Res BW 240 kHz

Sp
Sweep 1.000

= sTATUS

#VBW 2.4 MHz*

Plot 7-498. In-Band Emission Plot Antenna WF5b (20MHz 802.11ax RU26
(UNIl Band 8) — Ch. 209)

#iton 16 B
Proamp OF
W

Ref Lvi Offset 0.48 dB
Ref Level 16.48 dBm

20.000000 MHz
Ao
Man

0050 Gz

Plot 7-501. In-Band Emission Plot Antenna WF5b (40MHz 802.11ax RU26
(UNIl Band 8) — Ch. 211)

FCC ID: BCGA2436
IC: 579C-A2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Dates:
5/30/2022 - 9/16/2022

Test Report S/N:
1C2205090027-12-R2.BCG

EUT Type:
Tablet Device

Page 136 of 323

© 2022 ELEMENT

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

e [ &
KEYSIGHT et v g o ()
g o oo

Iughld
R B Tog Free fun

Frequency 7|5 ©
Ceater Frequency
7005000000 GHz

Span
200000000 Mz
‘Swepl Span
Zero Span

Input - 50 0
Cor CCor RCal
Freq Ret In (5)
NFE: Off

PO Fast
Gate: 0F
IF Gain: Low
sig Track: OF

Ref Lvi Offset 0.48 4B Mir1

Ref Level 16.45 dBm

Full Span
Start Freq

6 605000000 Gz
Stop Freq
7105000000 GHz

#Video BW 4.0 MHz"

ctrim Ansbyzer - Setpt &

#Avg Type: RMS
P TTIMIEN. 1rig: Free Run AvglHeld: 100100
IFGain:Low #Arten: 16 dB
Ref Offset0.39 dB Mkr1 7.001
Ref 6.00 dBm -7.280

Trace 1 Pass

Center 7.0050 GHz
#Res BW 430 kHz

Span 2

#VEW 4.0 MHz* Sweep 1.000 ms (

03. In-Band Emission Plot Antenna WF5b (40MHz 802.11ax RU484
(UNII Band 8) — Ch. 211)

Input - 50 0
Cor CCor RCal
Freq Ret In (5)
NFE: Off

KEYSIGHT !':‘,i?; "
haadlili TSy

PO Fast
Gate: 0F
IF Gain: Low
sig Track: OF

g Typo: Powar (MS)
AvgiHold 1001100

b AR o P st

Ref Lvi Offset 0.50 B
Ref Level 15.00 dBm

#Video BWB.0 MHZ"

Mgttty et e ko g

0 SepM AN
15731 PM

4. In-Band Emission Plot Antenna WF5b (80MHz 802.11ax RU26

FCC ID: BCGA2436
IC: 579C-A2436

Test Report S/N:

1C2205090027-12-R2.BCG

© 2022 ELEMENT

(UNII Band 8) — Ch. 199)

@ clement

Test Dates:
5/30/2022 - 9/16/2022

MEASUREMENT REPORT
(CERTIFICATION)

EUT Type:
Tablet Device

=l 2
Swept S&
Ay

Frequency ¥
Ceater Frequency
6845000000 GHz

Span
400.000000 Mz
‘Swepl Span
Zero Span

N0 Fast
Gate: OF
F Gain: Low
Sig Track OF

CaerCCon RCal AvgHoid
il - Freq Ret Int (5) Trig: Frae Run
NFE: Off

Ref Lvi Offset 0.9 dB Mkr1

Ref Level 16.50 dBm

Full Span
Start Freq
6745000000 GHz
Stop Freq
7145000000 GHz

| A SRV RS S et e B

#ideo BW B.0 MHZ" Span 400.0 MHz|
Swoap 1.00 me (1001 ps)

i wr

LR

05. In-Band Emission Plot Antenna WF5b (80MHz 802.11ax RU26
(UNII Band 8) — Ch. 199)

Contor 6.9450 GHz
W 820 kHz

Spectm arayeet 1, [N
Swept SA
KEYSIGHT It BF

uging. 0C
Ao

nput Z:50 0
Corr CCort RCal
Fren Ret Int (5]
NFE:OF

#anen 16 95
Freamp. OF
W Path Standard

PO Fast
Gale. OF
IF Gan:Low.
Sig Track OR

#4v9 Type: Powsr (RIS
ArgHiid. 1001100
Trig: Free Run

M
Ref Lyl Offset 0.50 dBl Mkrd

Ref Level 16.50 dBm

R Ty S, -

#Video BW 8.0 MHZ' Span 400.0 MHz
Sweep 1.00 ms. (1001 pis)

»

C Xu

06. In-Band Emission Plot Antenna WF5b (80MHz 802.11ax RU26
(UNII Band 8) — Ch. 199)

#Avg Type: RMS
Avg|Hold: 1001100

Mkr1 6.927 4 GHz
-4.591 dBm

Ref Offset 0.63 dB
Ref 6.00 dBm

Trace 1 Pass

Center 6.9450 GHz
#Res BW 820 kHz

Span 400.0 MHz

#VBW 8.0 MHz* Sweep 1.000 ms (1001 pts)

Plot 7-507. In-Band Emission Plot Antenna WF5b (80MHz 802.11ax RU996
(UNII Band 8) — Ch. 199)

Approved by:

Technical Manager

Page 137 of 323

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without

permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

eyt Spectnum Anshyae - Svept 54 s
L = : o s

= Keysight Spectram Ansher~ Swept SA =
- RL F & F NEE T

#Avg Type: RMS
FNO: Fast —r- Trig: Free Run Avg|Hold: 100/100
IF Gain:Low #Atten: 16 dB

#Avg Type: RMS
FNO: Fast —r- Trig: Free Run Avg|Hold: 100100
IF Gain:Low #Atten: 16 dB

Ref Offset 0.48 dB 7.062 6 GHz

Ref Offset0.48 dB 62 €
Ref 15.00 dBm 4.777 dBm

Ref 15.00 dBm
1F

Mkr1 6.904 6 GHz
- dBm

"_n,\w.w\; Pl

Center 6.9850 GHz Span 800.0 MHz Log Center 6.9850 GHz Span £00.0 MHz Log
#Res BW 2.2 MHz #VEBW 50 MHz* Sweep 1.333 ms (1001 pts) #Res BW 2.2 MHz #VEBW 50 MHz* Sweep 1.333 ms (1001 pts)
Plot 7-508. In-Band Emission Plot Antenna WF5b (160MHz 802.11ax RU26 Plot 7-510. In-Band Emission Plot Antenna WF5b (160MHz 802.11ax RU26
(UNII Band 8) — Ch. 207) (UNII Band 8) — Ch. 207)
= A ) - : === mﬂm B+ Frequency

#iton 16 B

Proamp OF Gal

W Path: Sndard IF Gai: Low
Sig Track OF

I shog Trpe RS

PNO: % Trig: Free Run Avg|Hold: 1001100
|FGain:Low #Atten: 16 dB

Ref Offset0.48 dB Mkr1 6.

Ref 15.00 dBm -

1F

Ref Lvi Offset 0.50 dB
Ref Level 16.50 dBm

#Video BW 50 MHz"

Span 800.0 MHz {3
#Res BW 2.2 MHz #VBW 50 MHz* Sweep 1.333 ms (1001 pts)

Center 6.9850 GHz

#9590 ? ]

Plot 7-509. In-Band Emission Plot Antenna WF5b (160MHz 802.11ax RU26  Plot 7-511. In-Band Emission Plot Antenna WF5b (160MHz 802.11ax RU484

(UNII Band 8) — Ch. 207) (UNII Band 8) — Ch. 207)
FCC ID: BCGA2436 element MEASUREMENT REPORT Approved by:
IC: 579C-A2436 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

) Page 138 of 323

1C2205090027-12-R2.BCG 5/30/2022 - 9/16/2022 Tablet Device
© 2022 ELEMENT V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.



@ clement

7.5.3

SDM In-Band Emission Measurements

[ eysigt Spectum Anabyzer - Swept S&
g e 7

#Avg Type: RMS

RO T Trig: Free Run Avg|Hold: 100100

IFGain:Low #Atten: 18 dB

Mkr1 6.16¢ 8 GHz Auto Tune

Ref Offset 0.46 dB -14.748 dBm

Ref 6.46 dBm
Center Freq
6175000000 GHz

StartFreq
6.126000000 GHz

Stop Freq
6.226000000 GHz

W
i
e
=

CF Step.
10.000000 MHz

E

FreqOffset

o
T
N

Scale Type.
Log Lin|
Sweep 1.000 ms (1001 pts)

STATUS

Center 6.17500 GHz
#Res BW 240 kHz

=

#VBW 2.4 MHz*

[ Kersight Spectrum Anabyzer - Swept SA
il

#Avg Type: RMS
O Fast —+- Trig: Fres Run Avg|Hold: 1001100

#Atten: 16 dB

FGainiLow
Mkr1 6.175 6 GHz Auto Tune

Ref Offset 0.46 dB -14.539 dBm

Ref 6.00 dBm
Center Freq
6175000000 GHz

StartFreq
6.126000000 GHz

‘Stop Freq
6.226000000 GHz

lofofrle

10.000000 MHz|

E

o
-
W

Center 6.17500 GHz
#Res BW 240 kHz

jsa

Span 100.0 MHz
Sweep 1.000 ms (1001 pts)

STATUS

#VBW 2.4 MHz*

Plot 7-512. In-Band Emission Plot SDM Antenna WF5t (20MHz 802.11ax
RU26 (UNII Band 5) — Ch. 45)

Plot 7-515. In-Band Emission Plot SDM Antenna WF5t (20MHz 802.11ax
RU26 (UNII Band 5) — Ch. 45)

B vt e Fockyen  Sept
- #Avg Type: RMS
PNO: Fast ~— 17ig: Free Run Avg|Hold: 100100
IFGain:Low #Atten: 16 dB
Mkr1 6.16 3 GHz Auto Tune
15.5

Center Freq
6.176000000 GHz

StartFreq
6.125000000 GHz

Stop Freq
6.226000000 GHz

Jufifnfed

CF Step.
10.000000 MHz

E

]
T
)

Center 6.17500 GHz
#Res BW 240 kHz #VEW 2.4 MHz* Sweep 1.000 ms (1001 pts)

= STAT

[ Kersight Spectrum Anabyzer - Swept SA

#Avg Type: RMS

PHO: Fasi —— 1719: Free Run Avg|Held: 100i100

IFGain:Low #Atten: 16 dB

Auto Tune

Ref Offset 0.46 dB
L IBm

o Mkr1 6.183 2 GHz
Ref 6.00 d 4

583 dBm

Center Freq
6.176000000 GHz

StartFreq
6.125000000 GHz

‘Stop Freq
6.226000000 GHz

ookl

CF Ste,

g
=
b
[

E

Freq Offset

o
T
b

Scale Type
Lin|

Center 6.17500 GHz Log
#Res BW 240 kHz

Juesc

Span 100.0 MHz

#VEW 2.4 MHz* Sweep 1.000 ms (1001 pts)

STATUS

Plot 7-513. In-Band Emission Plot SDM Antenna WF5b (20MHz 802.11ax
RU26 (UNII Band 5) — Ch. 45)

Plot 7-516. In-Band Emission Plot SDM Antenna WF5t (20MHz 802.11ax
RU26 (UNII Band 5) — Ch. 45)

[ eysigt Spectum Anabyzer - Swept S&
g e T

#Avg Type: RMS

raraeel Trig: Fres Run Avg|Hold: 1001100

#Anen: 16 dB

PN
IFGain:Low
Ref Offset 0.46 dB
Ref 6.00 dBm
6176000000 GHz

StartFreq
6.125000000 GHz

Stop Freq
6.226000000 GHz

Julilif:

FreqOffset
OHz

.

Scale Type.

Center 6.17500 GHz b
#Res BW 240 kHz

=

#VBW 2.4 MHz*

b
Sweep 1.000 ms (1001 pts)

[ Kersight Spectrum Anabyzer - Swept SA
il

#Avg Type: RMS
N T o Trig: Free Run Avg|Hold: 1001100
IFGainlow  #Aten: 16 dB

Auto Tune

Mkr1 6.182 9 GHz

Ref Offset 0.46 dB
Ref 6.00 4B 497 dBm

f 6.00 dBm
Center Freq
6.176000000 GHz

StartFreq
6.125000000 GHz

‘Stop Freq
6.226000000 GHz

Jlbifirfed

CF Step
10.000000 MHz
Auto Man

Freq Offset
0Hz

.

Scale Type

Log Lin|

Center 6.17500 GHz
#Res BW 240 kHz

Span 100.0 MHz

#VEW 2.4 MHz* Sweep 1.000 ms (1001 pts)

Juesc

Plot 7-514. In-Band Emission Plot SDM Antenna WF5b (20MHz 802.11ax
RU26 (UNII Band 5) — Ch. 45)

Plot 7-517. In-Band Emission Plot SDM Antenna WF5b (20MHz 802.11ax
RU26 (UNII Band 5) — Ch. 45)

FCC ID: BCGA2436
IC: 579C-A2436

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2205090027-12-R2.BCG

Test Dates:
5/30/2022 - 9/16/2022

EUT Type:
Tablet Device

Page 139 of 323

© 2022 ELEMENT

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




	7.0 TEST RESULTS
	7.5  In-Band Emissions – 802.11ax OFDMA
	7.5.2  Antenna WF5b In-Band Emission Measurements
	7.5.3  SDM In-Band Emission Measurements





